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Summary of Test Result

Report Ref Std. Result
Test Items Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Pass -
3.3 §96.41 Peak-to-Average Ratio Pass -
Effective Isotropic Radiated Power Pass -
3.4 §96.41
Power Density Pass -
§2.1049 ) .
3.5 Occupied Bandwidth Pass -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . -
3.7 Conducted Spurious Emission Pass -
§96.41
Frequency Stability for
- §2.1055 Pass See Note
Temperature & Voltage
§2.1051 _ _ o 5.28dB
4.4 . Radiated Spurious Emission Pass under limit at
¥96.41 10322.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Steve Chen
Report Producer: Lucy Wu
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
5G NR.

Antenna Type
WWAN: High Gain Antenna

<Ant. 1>: 5G NR n48: 17.5 dBi
<Ant. 2>: 5G NR n48: 17.5 dBi
<Ant. 3>: 5G NR n48: 17.5 dBi
<Ant. 4>: 5G NR n48: 17.5 dBi

Antenna Gain

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO02-HY
Test Engineer Qiao Tan
Temperature (°C) 21.35~24.22
Relative Humidity (%) 48.75~58.66
Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH12-HY (TAF Code: 3786)
Test Engineer Bill Chang and Jack Cheng
Temperature (°C) 20~25
Relative Humidity (%) 50~60
The Radiated Spurious Emission test item subcontracted to Sporton
Remark

International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

2.2 Connection Diagram of Test System

System BT

Simulatar AP router Notebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphaone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item |[Equipment Brand Name |Model No. FCCID |Data Cable |Power Cord
1. DC Power Supply |GW Instek SPS-606 N/A N/A N/A
TEL : 886-3-327-3456 Page Number 1 7 of 22
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2.4 Frequency List of Low/Middle/High Channels

5G NR n48 2CC (Contiguous) Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 637000 641334 645666
PCC
Frequency 3555 3620.01 3684.99
10+10
Channel 637666 642000 646332
SCC
Frequency 3564.99 3630 3694.98
Channel 637000 641000 645000
PCC
Frequency 3555 3615 3675
10+20
Channel 638000 642000 646000
SCC
Frequency 3570 3630 3690
Channel 637000 640333 643666
PCC
Frequency 3555 3605.01 3654.99
10+40
Channel 638666 642000 645332
SCC
Frequency 3579.99 3630 3679.98
Channel 637334 641334 645332
PCC
Frequency 3560.01 3620.01 3679.98
20+10
Channel 638334 642334 646332
SCC
Frequency 3575.01 3635.01 3694.98
Channel 637334 641000 644666
PCC
Frequency 3560.01 3615 3669.99
20+20
Channel 638666 642334 646000
SCC
Frequency 3579.99 3635.01 3690
Channel 637334 640333 643332
PCC
Frequency 3560.01 3605.01 3649.98
20+40
Channel 639334 642334 645332
SCC
Frequency 3590.01 3635.01 3679.98
Channel 638000 641334 644666
PCC
Frequency 3570 3620.01 3669.99
40+10
Channel 639666 643000 646332
SCC
Frequency 3594.99 3645 3694.98
TEL : 886-3-327-3456 Page Number : 8 of 22
FAX : 886-3-328-4978 Issue Date : Apr. 24, 2025

Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101



samonas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

5G NR n48 2CC (Contiguous) Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
cc Channel 638000 641000 644000
P
Frequency 3570 3615 3660
40+20
Channel 637334 643000 646000
SCC
Frequency 3560.01 3645 3690
Channel 638000 640333 642666
PCC
Frequency 3570 3605.01 3639.99
40+40
Channel 640666 643000 645332
SCC
Frequency 3609.99 3645 3679.98

5G NR n48 2CC (Non-Contiguous) Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 637000 - 640333
CC1
Frequency 3555 - 3605.01
10+10
Channel 643000 - 646332
cc2
Frequency 3645 - 3694.98
Channel 638000 - 641334
Ccc1
Frequency 3570 - 3620.01
40+40
Channel 642000 - 645332
CC2
Frequency 3630 - 3679.98
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup

3.1.2Conducted Output Power, Peak-to-Average Ratio, Occupied Bandwidth,
Conducted Band Edge and Conducted Spurious Emission

Spectrum Analyzer EUT

3.1.3Frequency Stability

ole

Spectrum Analyzer

Thermal Chamber

3.1.4Test Result of Conducted Test

Please refer to Appendix A.
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SPORTON LAB.

3.2 Conducted Output Power
3.2.1Description of the Conducted Output Power Measurement

Command lines were set to force the EUT transmitting at maximum output power.

The measured power in the radio frequency on the transmitter output terminals shall be reported.

3.2.2Test Procedures

1. Set EUT at maximum power.
2.  Select lowest, middle, and highest channels for each band and different modulation.

3. Measure and record the power level.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio
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3.4 EIRP and Power Density

3.4.1Description of the EIRP and Power Density Measurement

The EIRP of category B CBSD must not exceed 47 dBm / 10 megahertz.
The EIRP PSD of category B CBSD must not exceed 37 dBm / 1 megahertz.
The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

: Maximum EIRP | Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
Category B CBSD 47 37

3.4.2 Test Procedures

1. The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part
96 CBRS Eqpt v03 Section 3.2(b)(2) and 3.2(b)(3)

2. Determine the EIRP by adding the effective antenna gain to the measured average conducted
power level.

3. For MIMO measurement, the KDB 662911 E)2)c) is used as following:
Measure and add 10 log(NANT) dB, where NANT is the number of outputs. With this technique,
spectrum measurements are performed at each output of the device, but rather than summing
the spectra or the spectral peaks across the outputs, the quantity 10 log(NANT) dB is added to

each spectrum value before comparing to the emission limit.
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

96.41(e)(1)

The conducted power of any CBSD emission outside the fundamental emission bandwidth shall not
exceed —13 dBm/MHz within 0-10 megahertz above the upper SAS-assigned channel edge and within
0-10 megahertz below the lower SAS-assigned channel edge. At all frequencies greater than 10
megahertz above the upper SAS assigned channel edge and less than 10 MHz below the lower SAS
assigned channel edge, the conducted power of any CBSD emission shall not exceed -25 dBm/MHz.
The upper and lower SAS assigned channel edges are the upper and lower limits of any channel
assigned to a CBSD by an SAS, or in the case of multiple contiguous channels, the upper and lower
limits of the combined contiguous channels.

96.41(e)(2)

The conducted power of emissions below 3540 MHz or above 3710 MHz shall not exceed -25
dBm/MHz, and the conducted power of emissions below 3530 MHz or above 3720 MHz shall not
exceed —40dBm/MHz.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT was connected to spectrum analyze.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

o o M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. For MIMO measurement, the KDB 662911 E)2)c) is used as following:

Measure and add 10 log(NANT) dB, where NANT is the number of outputs. With this technique,
spectrum measurements are performed at each output of the device, but rather than summing
the spectra or the spectral peaks across the outputs, the quantity 10 log(NANT) dB is added to

each spectrum value before comparing to the emission limit.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated emissions below 30MHz

! RX Antenna
3m

X

im

1
Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Im

I
Metal Full Soldered Ground Plane

== .

Spectrum Analyzer f Receiver
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For radiated emissions from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

For radiated emissions above 18GHz

Metal Full Soldered Ground Plane

== .
Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI C63.26-2015.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r0l1 Section 7 and ANSI C63.26-2015 section 5.5.4

Radiated measurement using the field strength method

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. To convert spectrum reading E(dBuV/m) to EIRP(dBm)
EIRP(dBm) = Level (dBuV/m) + 20log(d) -104.77, where d is the distance at which filed
strength limit is specified in the rules.
7. Field Strength Level (dBm) = Spectrum Reading (dBm) + Antenna Factor + Cable Loss + Read
Level - Preamp Factor.
8. ERP (dBm) = EIRP (dBm) - 2.15
9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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saranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
5 List of Measuring Equipment
. . Calibration
Instrument Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Jul. 08, 2024~ Radiation
Loop Antenna |Rohde & Schwarz HFH2-22 100315 9 kHz~30 MHz | Feb. 23, 2024 Feb. 22, 2025
Feb. 20, 2025 (03CH12-HY)
. CBL 6111D & Radiation
Bilog Antenna TESEQ 37059 & 01 | 30MHz~1GHz | Nov. 03, 2023 | Jul. 08, 2024 | Nov. 02, 2024
00800N1D01N-06 (03CH12-HY)
. CBL 6111D & Radiation
Bilog Antenna TESEQ 37059 & 01 | 30MHz~1GHz | Nov. 27, 2024 | Feb. 20, 2025 | Nov. 26, 2025
00800N1D01N-06 (03CH12-HY)
Radiation
Horn Antenna | SCHWARZBECK BBHA 9120 D [9120D-02038| 1GHz~18GHz | Jul. 31, 2023 | Jul. 08, 2024 | Jul. 30, 2024
(03CH12-HY)
Radiation
Horn Antenna | SCHWARZBECK BBHA 9120 D [9120D-02114| 1GHz~18GHz | Jul. 11, 2024 | Feb. 20, 2025 | Jul. 10, 2025 (03CH12-HY)
SHF-EHF Horn Radiation
SCHWARZBECK BBHA9170 00993 18GHz-40GHz | Nov. 24, 2023 | Jul. 08, 2024 | Nov. 23, 2024
Antenna (03CH12-HY)
SHF-EHF Horn Radiation
SCHWARZBECK BBHA 9170 1224 18GHz-40GHz | Jun. 24, 2024 | Feb. 20, 2025 | Jun. 23, 2025
Antenna (03CH12-HY)
- Radiation
Preamplifier COM-POWER PA-103 161075 10MHz~1GHz | Mar. 20, 2024 | Jul. 08, 2024 | Mar. 19, 2025
(03CH12-HY)
- . Radiation
Preamplifier Agilent 8449B 3008A02375 | 1GHz~26.5GHz | May 22, 2024 | Jul. 08, 2024 | May 21, 2025
(03CH12-HY)
o E-INSTRUMENT | ERA-100M-18G-5 Radiation
Preamplifier EC1900249 | 1GHz-18GHz | Dec. 20, 2023 | Jul. 08, 2024 |Dec. 19, 2024
TECH LTD. 6-01-A70 (03CH12-HY)
. Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 07, 2023 | Jul. 08, 2024 |Dec. 06, 2024
(03CH12-HY)
. Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 02, 2024 | Feb. 20, 2025 | Dec. 01, 2025
(03CH12-HY)
o E-INSTRUMENT | ERA-100M-18G-5 Radiation
Preamplifier EC1900269 | 1GHz-18GHz | Dec. 19, 2024 | Feb. 20, 2025 |Dec. 18, 2025
TECH LTD. 6-01-A70 (03CH12-HY)
Spectrum . Radiation
Keysight N9010A MY54200485| 10Hz~44GHz | May 13, 2024 | Jul. 08, 2024 | May 12, 2025
Analyzer (03CH12-HY)
Spectrum ) Radiation
Agilent N9010A MY53470118 | 10Hz~44GHz | Aug. 09, 2024 | Feb. 20, 2025 | Aug. 08, 2025
Analyzer (03CH12-HY)
EMI Test . Radiation
. Agilent N9038A(MXE) |MY53290053 | 20Hz~26.5GHz | Aug. 29, 2023 | Jul. 08, 2024 |Aug. 28, 2024
Receiver (03CH12-HY)
EMI Test . Radiation
. Agilent N9038A(MXE) |MY53290053 | 20Hz~26.5GHz | Sep. 09, 2024 | Feb. 20, 2025 | Sep. 08, 2025
Receiver (03CH12-HY)
. . WHKX12-900-100 1GHz High Pass Radiation
Filter Wainwright SN11 . Mar. 13, 2024 | Jul. 08, 2024 | Mar. 12, 2025
0-15000-60SS Filter (03CH12-HY)
. . WHKX12-2700-30 3GHz High Pass Radiation
Filter Wainwright SN2 . Mar. 13, 2024 | Jul. 08, 2024 | Mar. 12, 2025
00-18000-60SS Filter (03CH12-HY)
. . WHKX8-5872.5-67 6.75GHz High Radiation
Filter Wainwright SN2 . Mar. 13, 2024 | Jul. 08, 2024 | Mar. 12, 2025
50-18000-40ST Pass Filter (03CH12-HY)
HUBER + Jul. 08, 2024~ Radiation
RF Cable SUCOFLEX 102 803951/2 9kHz~30MHz | Mar. 06, 2024 Mar. 05, 2025
SUHNER Feb. 20, 2025 (03CH12-HY)
HUBER + Radiation
RF Cable SUCOFLEX 126E | 0058/126E | 30MHz~18GHz | Dec. 18, 2023 | Jul. 08, 2024 |Dec. 17, 2024
SUHNER (03CH12-HY)
HUBER + Radiation
RF Cable SUCOFLEX 102 505134/2 | 30MHz~40GHz | Dec. 18, 2023 | Jul. 08, 2024 |Dec. 17, 2024
SUHNER (03CH12-HY)
HUBER + Radiation
RF Cable SUCOFLEX 102 505134/2 | 30MHz~40GHz | Dec. 19, 2024 | Feb. 20, 2025 |Dec. 18, 2025
SUHNER (03CH12-HY)
TEL : 886-3-327-3456 Page Number 1 20 of 22
FAX : 886-3-328-4978 Issue Date : Apr. 24, 2025
Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101




saranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
. L Calibration
Instrument Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
HUBER + Radiation
RF Cable SUCOFLEX 102 803953/2 | 30MHz~40GHz | Dec. 18, 2023 | Jul. 08, 2024 |Dec. 17, 2024
SUHNER (03CH12-HY)
HUBER + Radiation
RF Cable SUCOFLEX 102 803955/2 | 30MHz~40GHz | Nov. 01, 2024 | Feb. 20, 2025 | Oct. 31, 2025
SUHNER (03CH12-HY)
EMC101Y-KM-KM- Radiation
RF Cable EMCI 240907 30MHz~40GHz | Nov. 14, 2024 | Feb. 20, 2025 | Dec. 13, 2025
100 (03CH12-HY)
Radiation
Hygrometer TECPEL DTM-303B TP210117 N/A Oct. 19, 2023 | Jul. 08, 2024 | Oct. 18, 2024
(03CH12-HY)
Radiation
Hygrometer TECPEL DTM-303B TP210090 N/A Aug. 29, 2024 | Feb. 20, 2025 | Aug. 28, 2025
(03CH12-HY)
Control Turn Jul. 08, 2024~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Feb. 20, 2025 (03CH12-HY)
Jul. 08, 2024~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1im~4m N/A N/A
Feb. 20, 2025 (03CH12-HY)
Jul. 08, 2024~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Feb. 20, 2025 (03CH12-HY)
. Jul. 08, 2024~ Radiation
Software Audix E3 6.2009-8-24 | RK-000989 N/A N/A N/A
Feb. 20, 2025 (03CH12-HY)
. L WHKX12-900-100 1GHz High Pass Radiation
Notch Filter Wainwright SN11 ) Mar. 13, 2024 | Feb. 20, 2025 | Mar. 12, 2025
0-15000-60SS Filter (03CH12-HY)
. o 1.2GHz Low Radiation
Notch Filter Wainwright WLKS1200-12SS SN2 . Mar. 13, 2024 | Feb. 20, 2025 | Mar. 12, 2025
Pass Filter (03CH12-HY)
. L WHKX12-2700-30 3GHz High Pass Radiation
Notch Filter Wainwright SN2 ) Mar. 13, 2024 | Feb. 20, 2025 | Mar. 12, 2025
00-18000-60ST Filter (03CH12-HY)
. Apr. 10, 2024~ Conducted
Signal Analyzer|Rohde & Schwarz FSV3044 101104 10Hz~44GHz | Feb. 20, 2024 Feb. 19, 2025
Jun. 28, 2024 (THO2-HY)
Temperature & Apr. 10, 2024~ Conducted
Hygrometer TECPEL DTM-303B TP200886 L Mar. 14, 2024 Mar. 13, 2025
Humidity Jun. 28, 2024 (THO2-HY)
DC Power Apr. 10, 2024~ Conducted
GW Instek SPS-606 GES842931 N/A Dec. 29, 2023 Dec. 28, 2024
Supply Jun. 06, 2024 (THO2-HY)
DC Power Jun. 07, 2024~ Conducted
GW Instek GPE-2323 GES861546 |0V~64V ; 0A~6A| Jun. 06, 2024 Jun. 04, 2025
Supply Jun. 28, 2024 (THO2-HY)
FCC 5GNR Test Apr. 10, 2024~ Conducted
Software Sporotn N/Ass Verl.0 NCR NCR
Tools Jun. 28, 2024 (THO2-HY)
Apr. 10, 2024~ Conducted
NB Lenovo 15IHU6 MP28JPYV N/A NCR NCR
Jun. 28, 2024 (THO2-HY)
HUBER + Apr. 10, 2024~ Conducted
RF Cable SUCOFLEX 102 801606/3 N/A May 17, 2023 May 16, 2024
SUHNER May 15, 2024 (THO2-HY)
HUBER + May 15, 2024~ Conducted
RF Cable SUCOFLEX 102 801606/3 N/A May 15, 2024 May 14, 2025
SUHNER Jun. 28, 2024 (THO2-HY)
Fixed Apr. 10, 2024~ Conducted
Woken WATT-1018FS-20 WO00001 N/A Oct. 31, 2023 Oct. 30, 2024
Attenuator Jun. 28, 2024 (THO2-HY)
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6 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 6.30 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 6 GHz)

Measuring Uncertainty for a Level of 470 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (6 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 500 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 530 dB
Confidence of 95% (U = 2Uc(y)) '
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FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

Appendix A. Test Results of Conducted Test

Average Burst Power (dBm)
QPSK Low Channel Middle Channel High Channel
ANT1 [ ANT2 | ANT3 | ANT4 | SUM | EIRP | ANT1 | ANT2 | ANT3 | ANT4 | SUM [ EIRP | ANT1 | ANT2 | ANT3 | ANT4 | SUM | EIRP
10M+10M 24.58 | 24.57 | 24.47 | 24.68 | 30.60 | 48.10 | 24.15 | 23.97 | 2411 | 24.76 | 30.28 | 47.78 | 24.16 | 23.94 | 23.66 | 24.06 | 29.98 | 47.48
10M+20M 24.74 | 2443 | 24.20 | 24.77 | 30.56 | 48.06 | 24.47 | 23.76 | 24.05 | 24.54 | 30.24 | 47.74 | 24.37 | 23.71 | 23.94 | 24.56 | 30.18 | 47.68
10M+40M 24.27 | 24.38 | 24.63 | 24.43 | 30.45 | 47.95 | 24.36 | 24.54 | 24.48 | 24.62 | 30.52 | 48.02 | 24.11 | 23.67 | 24.23 | 24.30 | 30.10 | 47.60
20M+10M 24.50 | 2447 | 24.85 | 24.54 | 30.61 | 48.11 | 24.41 | 24.54 | 24.09 | 24.33 | 30.37 | 47.87 | 23.78 | 23.76 | 23.76 | 24.15 | 29.89 | 47.39
20M+20M 27.18 | 27.36 | 27.62 | 27.58 | 33.46 27.10 | 27.27 | 27.37 | 33.27 | 50.77
20M+40M 27.10 | 27.03 | 27.62 | 27.14 | 33.25 26.64 | 26.95 | 27.49 | 33.01 [ 50.51
40M+10M 24.56 | 23.96 | 24.36 | 24.78 | 30.45 23.55 | 24.30 | 24.14 | 30.18 [ 47.68
40M+20M 27.01 | 26.90 [ 27.55 | 26.98 | 33.14 26.47 | 27.12 | 26.80 | 32.97 | 50.47
40M+40M 31.31 | 30.99 [ 31.32 | 31.35 | 37.27 31.15 | 31.09 | 31.33 | 37.17 | 54.67
10M+10M 23.98 | 23.91 [ 23.88 | 24.34 | 30.05 23.60 | 23.79 | 24.27 | 29.92 | 47.42
40M+40M 30.94 | 31.01 [ 31.10 | 31.39 | 37.13 31.33 | 31.20 | 31.05 | 37.12 | 54.62
Average Burst Power (dBm)
16QAM Low Channel Middle Channel High Channel
ANT1 | ANT2 | ANT3 | ANT4 | SUM | EIRP | ANT1 | ANT2 | ANT3 | ANT4 | SUM [ EIRP | ANT1 | ANT2 | ANT3 | ANT4 | SUM | EIRP
10M+10M 24.48 | 24.01 | 24.55 | 24.48 | 30.41 | 47.91 | 24.31 | 24.05 | 24.09 | 24.65 | 30.30 | 47.80 | 24.18 | 23.87 | 23.69 | 24.01 | 29.96 | 47.46
10M+20M 2459 | 24.04 | 24.68 | 24.77 | 30.55 | 48.05 | 24.37 | 23.63 | 24.26 | 24.64 | 30.26 | 47.76 | 24.27 | 23.52 | 24.00 | 24.54 | 30.12 | 47.62
10M+40M 2412 | 24.37 | 24.64 | 24.36 | 30.40 | 47.90 | 24.50 | 24.48 | 24.64 | 24.76 | 30.62 | 48.12 | 24.14 | 24.03 | 24.23 | 24.38 | 30.22 | 47.72
20M+10M 2475 | 24.71 | 24.79 | 24.52 | 30.71 | 48.21 | 24.45 | 24.19 | 24.02 | 24.39 | 30.29 | 47.79 | 23.93 | 24.01 | 23.90 | 24.08 | 30.00 | 47.50
20M+20M 26.26 | 27.30 | 27.34 | 27.44 | 33.13 | 50.63 | 27.13 | 26.86 | 27.06 | 27.22 | 33.09 | 50.59 | 27.26 | 27.14 | 27.13 | 27.46 | 33.27 | 50.77
20M+40M 27.23 | 26.85 | 27.67 | 27.28 | 33.29 | 50.79 | 27.26 | 26.87 | 27.49 | 27.97 | 33.44 | 50.94 | 26.89 | 26.53 | 27.03 | 27.66 | 33.07 | 50.57
40M+10M 24.49 | 23.95 | 24.29 | 24.54 | 30.34 | 47.84 | 24.67 | 24.25 | 2442 | 24.63 | 30.52 | 48.02 | 24.52 | 23.65 | 24.16 | 23.93 | 30.10 | 47.60
40M+20M 27.08 | 26.73 | 27.32 | 26.97 | 33.05 | 50.55 | 27.37 | 26.82 | 27.44 | 27.26 | 33.25 | 50.75 | 27.24 | 26.31 | 26.87 | 26.84 | 32.85 | 50.35
40M+40M 31.22 | 30.93 | 31.18 | 31.39 | 37.20 | 54.70 | 31.09 | 31.17 | 31.09 | 31.66 | 37.28 | 54.78 | 31.08 | 31.12 | 31.04 | 31.43 | 37.19 | 54.69
10M+10M 23.64 | 23.75 | 24.04 | 24.27 | 29.95 | 47.45 24.02 | 23.66 | 23.82 | 24.17 | 29.94 | 47.44
40M+40M 30.98 | 30.98 | 31.27 | 31.24 | 37.14 | 54.64 30.97 | 31.27 | 31.22 | 30.98 | 37.13 | 54.63
Average Burst Power (dBm)
64QAM Low Channel Middle Channel High Channel
ANT1 [ ANT2 | ANT3 | ANT4 | SUM | EIRP | ANT1 | ANT2 | ANT3 | ANT4 | SUM [ EIRP | ANT1 | ANT2 | ANT3 | ANT4 | SUM | EIRP
10M+10M 24.45 | 24.31 | 24.43 | 24.58 | 30.46 | 47.96 | 24.44 | 24.11 | 2413 | 24.33 | 30.28 | 47.78 | 24.03 | 23.98 | 23.80 | 24.04 | 29.98 | 47.48
10M+20M 24.68 | 24.28 | 24.61 | 24.74 | 30.60 | 48.10 | 24.56 | 23.93 | 24.18 | 24.64 | 30.36 | 47.86 | 24.36 | 23.61 | 23.77 | 24.39 | 30.07 | 47.57
10M+40M 24.16 | 24.13 | 24.53 | 24.46 | 30.34 | 47.84 | 24.43 | 24.39 | 24.35 | 24.62 | 30.47 | 47.97 | 24.34 | 24.07 | 24.19 | 24.29 | 30.24 | 47.74
20M+10M 24.80 | 24.68 | 24.40 | 24.60 | 30.64 | 48.14 | 24.40 | 24.09 | 24.08 | 24.12 | 30.20 | 47.70 | 24.01 | 23.77 | 23.83 | 24.25 | 29.99 | 47.49
20M+20M 26.29 | 27.36 | 27.34 | 27.71 | 33.23 | 50.73 | 27.19 | 26.94 | 27.09 | 27.13 | 33.11 | 50.61 | 27.20 | 27.04 | 27.29 | 27.46 | 33.27 | 50.77
20M+40M 27.10 | 26.86 | 27.68 | 27.12 | 33.22 | 50.72 | 27.04 | 26.95 | 27.45 | 27.86 | 33.36 | 50.86 | 26.73 | 26.42 | 26.81 | 27.59 | 32.93 | 50.43
40M+10M 24.58 | 24.15 | 24.53 | 24.60 | 30.49 | 47.99 | 24.90 | 24.24 | 24.69 | 24.68 | 30.65 | 48.15 | 24.47 | 23.65 | 24.12 | 24.14 | 30.13 | 47.63
40M+20M 27.13 | 26.73 | 27.35 | 27.03 | 33.09 | 50.59 | 27.26 | 26.96 | 27.41 | 27.33 | 33.26 | 50.76 | 27.28 | 26.56 | 27.04 | 26.89 | 32.97 | 50.47
40M+40M 31.11 | 30.98 | 31.16 | 31.29 | 37.16 | 54.66 | 31.11 [ 31.09 | 31.20 | 31.69 | 37.30 | 54.80 | 31.11 | 31.14 | 30.97 | 31.50 | 37.21 | 54.71
10M+10M 23.90 | 23.52 | 24.04 | 24.34 | 29.98 | 47.48 23.50 | 23.70 | 23.97 | 24.39 | 29.92 | 47.42
40M+40M 30.95 | 31.15 | 31.25 | 31.31 [ 37.19 | 54.69 31.08 | 31.19 | 31.14 | 31.15 | 37.16 | 54.66
Average Burst Power (dBm)
256QAM Low Channel Middle Channel High Channel
ANT1 [ ANT2 | ANT3 | ANT4 | SUM | EIRP | ANT1 | ANT2 | ANT3 | ANT4 | SUM [ EIRP | ANT1 | ANT2 | ANT3 | ANT4 | SUM | EIRP
10M+10M 24.53 | 24.25 | 24.50 | 24.51 | 30.47 | 47.97 | 24.32 | 24.22 | 2419 | 24.40 | 30.30 | 47.80 | 24.14 | 23.90 | 23.90 | 24.00 | 30.01 | 47.51
10M+20M 24.63 | 24.12 | 24.75 | 24.83 | 30.61 | 48.11 | 24.77 | 23.76 | 24.22 | 24.70 | 30.40 | 47.90 | 24.35 | 23.67 | 23.98 | 24.40 | 30.13 | 47.63
10M+40M 2416 | 24.16 | 24.61 | 24.44 | 30.37 | 47.87 | 24.04 | 24.29 | 24.50 | 24.79 | 30.43 | 47.93 | 24.23 | 24.23 | 24.29 | 24.09 | 30.23 | 47.73
20M+10M 24.71 | 24.92 | 24.38 | 24.60 | 30.68 | 48.18 | 24.40 | 24.27 | 24.05 | 24.32 | 30.28 | 47.78 | 23.81 | 23.61 | 23.76 | 24.07 | 29.84 | 47.34
20M+20M 26.24 | 27.42 | 27.35 | 27.48 | 33.17 | 50.67 | 27.01 | 27.01 | 27.01 | 27.14 | 33.06 | 50.56 | 27.24 | 27.12 | 27.25 | 27.35 | 33.26 | 50.76
20M+40M 27.25 | 26.84 | 27.66 | 27.46 | 33.33 | 50.83 | 26.96 | 27.11 | 27.32 | 27.75 | 33.32 | 50.82 | 26.91 | 26.43 | 26.91 | 27.59 | 33.00 | 50.50
40M+10M 24.39 | 23.95 | 24.51 | 24.53 | 30.37 | 47.87 | 24.78 | 24.15 | 24.72 | 24.49 | 30.56 | 48.06 | 24.69 | 23.59 | 24.10 | 24.06 | 30.15 | 47.65
40M+20M 27.09 | 26.79 | 27.48 | 27.09 | 33.14 | 50.64 | 27.40 | 26.85 | 27.40 | 27.33 | 33.27 | 50.77 | 27.24 | 26.66 | 26.84 | 26.90 | 32.94 | 50.44
40M+40M 31.12 | 30.88 | 31.19 | 31.37 | 37.16 | 54.66 | 31.20 | 31.10 | 31.18 | 31.37 | 37.23 | 54.73 | 31.11 | 31.01 | 30.96 | 31.40 | 37.14 | 54.64
10M+10M 24.16 | 23.78 | 24.05 | 24.43 | 30.13 | 47.63 2417 | 23.73 | 23.86 | 24.29 | 30.04 | 47.54
40M+40M 31.00 | 31.00 [ 31.24 | 30.86 | 37.05 | 54.55 31.01 | 31.20 | 31.38 | 31.08 | 37.19 | 54.69
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FR1 n48 Conducted Test Items

<MIMO ANT 1>

Maximum EIRP (dBm/10MHz)

FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 21.47 21.54 21.51 21.53 20.97 20.82 21.67 21.68
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.48 21.62 21.43 21.34 20.96 20.99 21.63 21.55
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 20.88 20.85 21.44 21.46 21.28 21.25 21.39 21.50
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 20.84 20.75 21.24 21.39 21.30 21.43 21.57 21.54
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 22.63 22.52
Mod. 64QAM | 256QAM
Lowest CH 22.30 22.20
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 21.08 20.99 21.92 22.18
Mod. 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.08 21.22 22.27 21.98
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Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 44.99 45.06 45.03 45.05 44.49 44.34 45.19 45.20
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 45.00 45.14 44.95 44.86 44.48 4451 45.15 45.07
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 44.40 44.37 44.96 44.98 44.8 44.77 4491 45.02
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 44.36 44.27 44.76 44,91 44.82 44.95 45.09 45.06
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 46.15 46.04
Mod. 64QAM 256QAM
Lowest CH 45.82 45.72
Limit 47dBm/10MHz
Result PASS
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 44.60 4451 45.44 45.7
Mod. 64QAM 256QAM 64QAM 256QAM
Lowest CH 44.60 44.74 45.79 45.5
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.

2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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FAX . 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 21.29 21.31 21.30 21.42 21.05 20.92 21.33 21.24
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 21.30 21.46 21.44 21.43 20.86 21.17 21.19 21.29
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 21.72 21.60 21.29 21.47 21.38 21.42 21.58 21.63
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 21.55 21.64 21.27 21.17 21.55 21.47 21.58 21.75
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 22.49 22.36
Mod. 64QAM 256QAM
Middle CH 22.57 22.42
TEL : 886-3-327-3456 Page Number : A2 -3 0f 136

FAX . 886-3-328-4978



samranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 44.81 44.83 44.82 44.94 4457 44.44 44.85 44.76
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 44.82 44.98 44.96 44.96 44.38 44.69 4471 44.81
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 45.24 45.12 44.81 44.99 44.9 44.93 45.1 45.15
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 45.07 45.16 44.79 44.69 45.07 44.99 45.1 45.27
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 46.01 45.89
Mod. 64QAM | 256QAM
Middle CH 46.09 45.94
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A2 -40f 136
FAX . 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 21.13 21.05 21.40 21.43 21.16 20.99 20.61 20.53
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 21.21 21.18 21.34 21.52 20.97 21.06 20.66 20.68
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 21.74 21.86 21.28 21.19 21.12 20.96 21.36 21.39
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 21.94 21.68 21.08 21.06 20.93 20.98 21.32 21.33
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 22.48 22.42
Mod. 64QAM 256QAM
Highest CH 22.63 22.46
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 21.06 21.08 22.28 22.50
Mod. 64QAM 256QAM 64QAM 256QAM
Highest CH 20.89 21.21 22.36 22.41
TEL : 886-3-327-3456 Page Number : A2 -50f 136

FAX . 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 44.65 4457 44.92 44.95 44.68 4451 44.13 44.05
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 44.73 44.70 44.86 45.04 44.49 44.58 44.18 44.20
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 45.26 45.38 44.8 4471 44.64 44.48 44.88 4491
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 45.46 45.20 44.6 44.58 44.45 44.50 44.84 44.85
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 46.00 45.94
Mod. 64QAM | 256QAM
Highest CH 46.15 45.98
Limit 47dBm/10MHz
Result PASS
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 44.65 44.57 44.92 44.95
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 44.73 447 44.86 45.04
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A2-60f 136
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

s6L

Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz

saL

Count 10001000

- At

2048 = SWT

10ms = VBW 3 Mz _Mode Auto Sweep

Count 1000/1 00

- At 2048 ® SWT___10ms ® VBW 3 MHz _Mode Auto Sween
1 ACLR 1ACLR
Mfi] 1248 d8m mif1] d8m
35620480 GHz 35679620 GH:
30 BT T
20d8
10 = — S— ——
f 1 ° r[
/ i ! \
| . f \
B + - 4 T
/ | I T
/ | 20 diir + Y
| | / |
: 30 ! T
] /
| - — _ o= _
50
CF 3.564 203 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [CF 3.564 774 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summa; None 2 Result Summa: None
| T [Re) 10,000 Mz 2147 dBm T (Ref 10,000 Wiz 21.53 dBm |
Ty Total 21.47 dBm Tx Total 2154 dBm

saL

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

Reflevel 40.00d8m  Offset 22.45d8 = RBW 1 Mz

ceoy R e seacy E——
64QAM 256QAM
e . ectr N

Count 1000/1 000

2 Result Summar None
Tl (Ref) 10,000 MHz 21.48 dBm
Tx Total 2148 dBm

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | = Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep
1ACLR 1 ACLR ik
MI[i] 1271 dBm
35572830 GH:
£ Ho T
20 dB
S I P N I N S
i - »
i / Y
L o + T
/ \ / |
b i T -0 7
{ | f
+ 1 20 dfinr T
1 ! 1
] \‘ a0 .
/ \ / \
= = —{| |40 - — —
50
CF 3.564 416 GHz 1001 pts. 4.0 MHz/ Span 40.0 MHa || [(F 3.564 294 GHz 1001 pts. .0 MHz/ Span 40.0 MHz

2 Result Summa: None I
Tl (Ref] 10,000 MHz 21.62 dBm
Tx Total 21.62 dBm

seady (I *

14:55:57 10.04.2024

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 -70f136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 4000 Bm  Offset 224545 = RBW | MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
mfi) B mif1] d8m
36181570 GHz 36171570 GHz
30 BT T
20d8 -
10 = —— — T T — <
| it o ¥
/ \ / \
B \ 10 |
/ | i |
[ \ / \
/ 0 20 diir T T
! \ / \
1 4 30 - L
) y \
‘‘‘‘ e = |20 e = e
50
CF 3.620152 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [F 3.621 593 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 21.29dBm
Tx Total 21.29 dBm

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 21.31 dBm
Tx Total 21.31 dBm

2 Result Summar None
Tl (Ref) 10,000 MHz 2130 dBm
Tx Total 2130 dBm

[ s R ST
10:83:08 11042034 iesiss boeasie
e - 52 B
Ref Level 400008 Offset 22,45 B = RBW 1 Mz sl Reflevel $0.00dBm  Offset 22.45d8 = RBW 1 MHz S6L
- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | * Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep Count 1000/1 000
1ACR 1 ACLR i&m Avg
M1 1260 ddm| Mi[i] 1269 d8m
36183960 Gz 36212740 GH:
£ Ho T
20 dB
i E— e —_ '
\ / \
g o 7 +
i a , ‘.‘
B A T -0 { A
/ \ / \
T 20 diinr T
[ h { \
/ \ | |
/ + 30 + T
! \ / \
40 dBgr———t— I e R ]| |20 d80—— — -
50
CF 3.619675 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz | | [(F3 621234 GHz 1001 pis. .0 MHz/ Span 30.0 MHz

2 Result Summa: None I
Tl (Ref] 10,000 MHz 21.46 dBm
Tx Total 21.46 dBm

Ready

10:20:30 11.04.2024

acaty &

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 -80f 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Highest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Reflevel 40.00dBm  Offset 22,4545 & RBW 1 Mz sal

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mifi]  1216d8m M 8|
3686 354 0 GHz| 38952850 GHz
30 BT T
20d8
] — ot '3
10 =~ .
/ /
L/ /
1 o i v
f \ ! \
B - - 10 - A
f 1 i ¥
/ \ i |
20 diir i
{ T i .
/ { 1
| /
] -30 \
I — \ o \
A d B = o
50
CF 3.684 907 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [CF 3.694 828 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.13d8m Tl (Ref) 10.000 MHz 21.05 dBm |
Tx Total 21.13dBm Ix Total 21.05 dBm
ey DN oD paty NN S LT
18:00:88 11.00.2034 issisn ice.zoa
B
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1R
Mifi] 8| MiIfi]  12.05.dBm
e 35820370 GHz
0 Ho T
20 d6
10 —— N
/ A
[ ’ ‘ A
| \ / \
! i‘ T -10 + T
| \ / |
F‘ 1 20 dfirr T |
f / \
T ¥ 30 1 ]
- e - -AD dBm——— = - |
50
CF 3.684 795 GHz 1001 pts. 4.0 MHa/ Span 40.0 MHa || [(F 3685 504 GHz 1001 pts. .0 MHz/ Span 40.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 21.21 dBm Tx1 (Ref) 10,000 MHz 21.18 dBm |
TaTotal 21.21 dBm T Totl 21.18 dBm
N rey

15047245 11.04.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+20MHz / Lowest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBim
= At

Offset 22,4548 = RBW 1 MHz
20dB_ & SWT

561

6L

RefLevel 40.00dBm  Offset 22.45dR = RBW 1 MHz

10ms @ VBW 3 Mz Mode Auto Sweep Count 100011000 | = Att 208 ® SWT___10ms © VBW 3 MHz_ Mode Auto Sweep Count 1000/1 000
1 ACIR 1 1ACLR
M 2 dBm|
35521210 G
30 i T
20 20 dBnr
10 = [ Fal N
/ \ /] \
0 b + T 1 T o 1
/ 10 +
1 1 f \
| | 1
20 dBor ' 20 ! !
! { \
| 30 ! |
] | I T
—— = = 0 — .
b 50
3555 118 Grz 1001 pts 0 MiHz/ Span 60.0 MHz | | 7 3.554 701 GHz 001 pte 0 MHz/ Span 60.0 MH:
2 Result Summa None 3 Result Summo Nonc
I Tt (Ref) 10000 MHz 21.51 d8m Ta1 [Ref) 10.000 Mz 2153 dBm |
Tx Total 21.51 dBm Tx Total 21.53 dBm
Ready m Ready Jiinasnnnil & U
secaniss a7.08.2008 teiasen 2082020
v Spectru e " -
Ref Level 4000dBm  Offset 224508 = RBW 1 Miz saL RefLevel 40.00dBm  Offset 22.45.c3 = RBW | MHz sal
- A 03 ® SWT_ 10ms ® VBW 3 MKz Mode Auto Swoep Count 10001000 | ® Att 2048 ® SWT_ 10ms © VBW 3 Mz Mode Auto Sweep Count 1000/1 000
1 ACLR
wi
3 35518810 Gz
30 T T
20 20 dBrr
10 e H\
i \ / \
0 dBnr o . o !
\ 1
i 1 -10 l
I | |
20 dB . . f b 20 {
| ‘. " ‘
T 30 {
- \ |
— =1 |40 _ _
B 50
CF 3.55476 Gz 1001 pts 0 MHz/ Span 60.0 MHz | | (cF3 ssa 878 GRe 001 pis O MHz/ Span 60.0 MHz
2 Result Summa; None 2 Result Summar None
| Tl (Ref) 10,000 MHz 21.43 dBm | Ta {Ref) 10000 Wtz 21,34 dBm |
Tx Total 21.43dBm Tx Total 2134dBm
O

weaty an

= UL

16:57:53 27.08.2004

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2 - 10 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

RefLavel 4000 dBm  Offset 22.45.d8 = RBW 1 MH: sl Reflevel 40.00dBm  Offset 22.45.08 = RBW 1 MHz sa
= an 008 = SWT__ 10ms ® VBW 3 MH: _Mode Auto Sweep Count 10001000 | = At 2008 & SWI__10ms @ VBW 3 MHe _Mode Auto Sweep Count 1000/1 000
TACLR 1 1ACR iR
W) 4 dBen Wi] 1253 dBm
32230 GH 3512219064z
30 i T
0 20 dBnr
10 = -
) \ NG
0B + . / \ o ¥ X
] \ [ |
f - 10 L
/ | |
20 dBor : : i 1 20 |
| | | |
\ | \
30 + T
\ ] |
— 40 dBi———- = -
B 50
CF 3,613 578 GHz 1907 pis © MHz/ Span 60.0 MHz || [CF3.614 497 Gz 001 pts 0 MHe/ Span 60.0 Mz
2 Result Summa None 3 Result Summo None
I Tul (Ref) 10,000 MHz 2130 dBm Txl [Ref) 10.000 MHz 21.42 dBm |
Tx Total 21.30dBm Tx Total 21.42 dBm
seady [ wessy N s
s1:ems6 23.08.202 S
Ref Level 4000 B Offset 22,4500 = RBW 1 MHz saL Ref Level 4000dBm  Offset 22.45.08 = RBW 1 MHz saL
- a 2000 ® SWT_10ms  VBW I Mz Mode Auto Sweep Count 10001000 | = Att 2048 & ST 10ms © VBW 3 MHz_Mode Auto Sweep Count 1000/1 000
1ACLR
1)
3 35163960 Gz
30 T T
0 20 dBrr .
10 — — ﬂ - -
0 dBor 1 | o / \
f | \
/ | | |
-10 1 T
I ]
I | f |
20 dBor t t t : -20 i T
\
|
| I i
T i a0
I [ p '\
= 40 dBer— oo
B 50
CF 3.615217 GHz 1001 pts. 0 MHz/ Span 60.0 MHz | | |€F3.614 918 GHz 1001 pts. 0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summar None
| Tl (Ref) 10,000 MHz 214 dllm_— Txl (Ref] 10.000 MHz 2143 dBm |
I Totol 21.44 dBm Ix Total 21.43 dBm
e R TUD =
19:20:37 I7.83.23824 19:44:47  27.05.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N0925-06A

QPSK

FR1 n48 / 10MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)

16QAM

Ref Level 40.00 dBm  Offset 22.45dB = RBW 1 MH:

s6L Reflevel 4000dBm  Offset 22.4508 = RBW 1 MHz S6L
- An 048 ® SWT_ 10ms = VBW 3 MH: _Mode Auto Sweep Count 1000/1000 | = Att 2008 & SWT__10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR 1R
Wi rry-= W] 1258d8m
36722680 GHz| 36738890 GHz|
30 i T
0 20 dBnr
10 — — = =
0 b o ! o |
i | \
it l |
- 10
| \ | |
20 dbn———+ 1 / \ 0 / -
] | | |
| | |
i 1 30 1
b 50
CF 3.674 727 Ghz 1001 pis © MHz/ Span 60.0 MHz || |CF 3.674 968 GHz 001 pts B MHz/ Span 60.0 Mz
2 Result Summa None 2 Result Summor None
I Tl (Ref) 10,000 MHz 21.40 dBm Tal [Ref) 10,000 MHz 21.43 dBm |
Tx Total 21.40 dBm Tx Total 21.43 dBm
o "R
suamiar 29.08.2030 seissas 2908 g0
Nultiv Spectru e a -
Ref Level 5000 cBm  Offset 72.45 B = RBW | Mz saL Reflevel 40.00 dBm  Offset 224508 = RBW 1 MHz sal
- At 20d5 ® SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | # Att 2048 & SWT_ 10ms & VBW 3 Mz Mode Auto Sweep. Count 1000/1 000
1ACLR
i = mifi] dBm|
35741300 GHz 3.676 1680 GHz
30 T T
0 20 dBrr
10 — — — 7 N7 == =
- 4 4 4 i i o i A
0 d 1 ¥ T
| | \
-10 }
i \ | \
20 dBor . . L 20 | 1
| I \
| = I t
_ S | P | - — -,
B 50
CF 3.675 207 GHz 1001 pts O MHz/ Span 60.0 MHz || [cF 3674 669 GHz 001 pts 0 WMHz] Span 60.0 Mz
2 Result Summar None 2 Result Summar None
| T (Ref) 10,000 MHz 21.34 dBm ﬂ Txl (Ref] 10.000 MHz 21.52 dBm |
Tx Totol 21.34 dBm Ix Total 21.52 dBm
reey NN DT feen R =
12:0:41 IT.8.2004 22:06:32  27.05.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 B Offset 22.45 B = RBW 1 MHz

- - L
Ref Level 40.00 dBm

Offset 224548 = RBW 1 MHz seL

- At

- An 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1 000 2046 ® SWT_10ms = VBW 3 Mz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 ACLR
Mfi] 1211 dBm
35569300 GHz
.0 H Ed I
zu 0

20 | T b J T
! |
!
k] T T ] i
/ L I e (—
50
CF 3.553 83 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || [CF3.554 73 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tacl Ref) 10,000 MHz 20.97 dBm 1 Tt Ref] 10,000 Mitz 20.82 dBm
Tx Total 20.97 dBm T Total 3082 dBm
06:42:35 M 06/01/2024 06:53:01 M 06/01/2024
Multiv Spectru - ultiVie Spectrur -
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1R
Mfi] 1217 dBm M} 1217 dBm|
35547300 GHz 35562300 Gz
30 T 30 13
0 20
10 10

=20 + B
I f |
| |
20 t
l ' ‘
1 J 1
50
CF 3.553 53 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || |CF 3.554 93 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 20.96 dBm Tl (Ref) 10,000 MHz 20.99 dBm
Tx Total 20.96 dBm Tx Total 20.99 dBm
feacy I T PRETTET

06:57:43 BM  06/01/2024

08:01:19 PM 06/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Middle

Channel / Conducted (dBm/10MHz)

R | e - [ =
Ref Level 5000 Bm  Offset 22.45 B = REW 1 MHz saL Reflevel 4000dBm  Offset 224548 @ RBW 1 MHz sal
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | # At 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mfi] 1211 dBm
3601 9900 GHz
.0 H Ed I
P 0
10 2 10
o / [ \ / 4
| 4 ! i |
I | | i
0 i T T |
20 ! I | !
E - B
[ ‘ i
a0 | I |
T T J I
_ { ] |
50
CF 3.604 99 GHz 1001 pre 10.0 MHa/ Span 100.0 MHz || |CF 3.604.99 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tl (Ref) 10,000 MHz 21.05dBm Tl (R 10,000 MH. 20.92 dBm
Ta Total 21.05dBm el ‘ 20,92 dBm
o N SR - e
08:08:15 TM 06/01/2024 08:14:34 PM 06/01/2024
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACIR 1 e TS
MI[I]  12.08 dBm| Mifi]  1233dBm
I 35064500 GHz
30 T 30 13
2 0
" w1
0 / . 10
{ \ f Y
o t B ¥
I P y |
|’ | ‘ |
0 ‘ | L
| | J 1
! | |
20 i ¢ b 1 1
| | | |
. |
30 7 i T
| J |
50
CF 3.603 39 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | |CF 3.604 99 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 20.86 dBm Txl (R 10,000 MH; 21.17 dBm
Ty Total 2036 dBm o pen : 2117 dBm
el NS ety R
08:20:35 MM 06/01/2024 08:27:20 PM  06/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2 - 14 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Highest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 B Offset 22.45 B = RBW 1 MHz

- - L
Ref Level 40.00 dBm

Offset 224548 = RBW 1 MHz seL

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
i Ben| mift]
36575000 iz 3656 4000 GHz
.0 H Ed I
zu 0
10 { = 0
!
a \ B / 1
| | [ V |
10 | | | |
- | T
I
| | J |
E !
20 T T b T |
30 ! L ‘J |
| [ ) ] L
50
CF 3.655 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || [CF 3.655 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tacl Ref) 10,000 MHz 21.16dBm T i 10000 Mt 20,99 dBm
Tx Totol 2116 dBm el 2 3093 dBm
[ . — 5 T
08:33:08 M 06/01/2024 08:37:54 B 06/01/2024
Multiv Spectru - ultiVie Spectrur -
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1R
Ml 1219d8m M) 1228 dBm|
36587000 GHz 35564000 GHz
30 T 30 13
0 20
10 /. 10
\ \
o i f T b j |
| |
| . | |
0
T T ‘
| I
! | | |
20 |‘ ; B 1 \
|
20 t Jj T
| \
-40-dBm s e ——— P -, LV
50
CF 3.655 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || |CF 3.655 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 20.97 dBm Tl (R 10,000 Mt 21,06 dBm
Ty Total 2097 dBm o pen : 2106 dBm
feacy I 2 T - nen

0B:43:07 BM 06/01/2024

08:48:31 PM  08/01/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2 - 15 of 136



e% FCC RADIO TEST REPORT Report No. : FG3N0925-06A

SPORTON LAB.

Ref Level 3000 Bm  Offset 22.45 B = REW 1 Mz st Reflevel 3000dBm  Offset 22.4508 = RBW 1 MHz s6L
- At 208 ® SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1000 | & Att 2008 & SWT___10ms & VBW 3 MHz _Maode Aulo Sweep Count 1000/1 000
1 ACLR 1ACLR 1R
1
Wi  cBm| W] 1282d8m)
35735190 GHs 35742820 GHz
30 i T
0 20 dBnr
10 = —
"{ A i
I
0 dBnr 1t T ¥ 0 I I
f \ f -
! 1 10 t :
/ | | I
20 dBo———+ . 20 {
1 |
/ ‘ \
I t 30 i
_J h— - /
B —| [0 —— e =
b 50
CF 3.574 598 GhHz 1001 pis © MHz/ Span 60.0 MHz || |(F 3.574 841 GHz 001 pts B MHz/ Span 60.0 Mz
2 Result Summa None 2 Result Summor None
T Ref) 10,000 MHz 21.67 dBm Tl (Ref 10,000 MHz 21.68 dBm |
I Ty Total 2157 d8m I Tl 2163 dBm
eeody I [ o
181424 08.06.2034 B
Ref Level 5000 cBm  Offset 72.45 B = RBW | Mz sal Reflevel 40.00 dBm  Offset 224508 = RBW 1 MHz sal
- At 20d5 ® SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | # Att 2048 & SWT_ 10ms & VBW 3 Mz Mode Auto Sweep. Count 1000/1 000
1ACLR
il a8m|
35771160 Gz
T
0 20 dBrr
10 — —_————— — —= l\
0 dBi o / A
!
-10 f
| | / 1
20 dBm— T -20 T :
| | \
| | / 1
30
T I T
B 50
CF 3575022 Ghz 1001 pts 0 MHz/ Span 60.0 MHz || [cF3.575318 GHz 001 pts 0 WMHz] Span 60.0 Mz
2 Result Summar None [2 Result Summar None
| T (Ref) 10,000 MHz 21.63 dBm I Tl (Ref 10,000 MHz 21.55 dBm |
Tx Totol 21.63 dBm \xl‘o\.ﬂj 21.55 dBm
] - S feen R S N
10:63:20 06.85.2024 10:49:15  06.06.2024

TEL : 886-3-327-3456 Page Number 1 A2 - 16 of 136
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00cBm  Offset 22.45dB = RBW 1 Mkz S6L Ref Level 30.00dBm  Offset 22.458 = RBW 1 MHz s6L
= Au 2008 = SWT__ 10ms = VBW 3 M Mode Auto Sweep Count 1000/1000 | = Att 2008 & SWT__1Dms @ VBW 3 MHz_ Mode Auto Sweep Count 1000/1 000
1ACR 1 1ACLR
M1 8 dBm M)
36358420 G| 36343840 GHz
0 e o
20 20 dBr
JB--, L)
10 —_— - = oo — —
¥ 5
0B i ° 1
f * 10 .
] | ] .
20 dBor I . A 20 I (‘
/ | |
: 30 ,, T
— o — =
B 50
CF 3.633 763 GHz 1001 pis 0 MHz/ Span 60.0 Mbz || |CF 3.635 303 GHz 1001 pts 0 MHz/ Span 60.0 MHz

2 Result Summa None
Tx1 (Ref) 10,000 MHz 2133 dBm
Tx Total 2133 dBm

2 Result Summar None I
Tx Ref) 10.000 Mz 21.24 dBm
Tx Total 21.24 dBm

Ready

fessy “ “mn

11:09:18 06.06.2024

64Q0AM

256QAM

Reflevel 40.00dBm  Offset 22,4508 = RBW 1 WHz =

Ref Level 4000 dBm  Offset 22,458 = RBW 1 MHz =
- At 20d5 ® SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 2048 & SWT_ 10ms & VBW 3 Mz Mode Auto Sweep. Count 1000/1 000
1ACLR
Ml em il
36383600 G 36371010 Gz
30 T T
0 20 dBrr
10 —_— R — ™
0 dBer = o
| I |
i t -10 1
! | /
20 dbr— | 20 |
| | ( I
! { 1
| 30 dien— T
/ i |
I — / \
— -AQ 1 [~ R - — R
B 50
CF 3.635 123 Gz 1001 pts 0 MHz/ Span 60.0 MHz || (73,635 423 Gz 001 pts 0 WMHz] Span 60.0 Mz

2 Result Summar None
T (Ref) 10,000 MHz 21.19 dBm
Tx Total 21.19 dBm

2 Result Summar None |
Tl (Ref) 10.000 MHz 21.29 dBm
IxTotal 21.29 dBm

Ready

1L:30:44 06.06.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2 - 17 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 40.00dBm  Offset 22.45dR = RBW 1 MHz

6L

Ref Level 3000 dBm  Offset 22.45 B = REW 1 Mz sl
= An 2008 = SWT__ 10ms = VBW 3 M Mode Auto Sweep Count 1000/1000 | = Att 2008 & SWT__1Dms @ VBW 3 MHz_ Mode Auto Sweep Count 1000/1 000
1ACR 1 1ACLR iR

Ml 11.88d8m MI[I]  11.70d8m)
36531300 GH| 35924130 GHz
0 e o
20 20 dBr
© — = —T _ﬁ
0 b s o £ i
/ /
T 10
T
/ | | I
20 dBm— | 20 :
{ | | |
| - 30
- /
- — & —
B 50
CF 3.685 108 GHz 1001 pis © MHz/ Span 60.0 MHz || |7 3.695 23 GHz 1001 pts 0 MHz/ Span 60.0 MHz

2 Result Summa None
Tx1 (Ref) 10,000 MHz 2061 dBm
Tx Total 20,61 dBm

2 Result Summor None |
Tl [Ref) 10000 MHz 20.53 dBm
Tx Total 20.53 dBm

L sty S e
i4i18ist 06082020 Leasas o6 o6 20me
fultiv Spectru tiview i -
Ref Level 40.00 dBm  Offset 224540 = RBW 1 MHz SGL RefLevel 4000dBm  Offset 22.450d0 & REW | MHz SGL
- At 20d0 * SWT 10ms ® VBW ] MHz Mode Auto Sweep Count 1000/1000 | * Att 20dB & SWT 10ms ® VBW 3 MHz Mode Auto Sweep Count 1000/1 000
1 ACLR Rm &
Wi 11.89 dm i)
3,683 3050 GHz| 36970860 GHz|
30 T T
20 20 dBrr
10 — —= — = —
P/
\ /
0 dBnr 1 = o 1
/ 10 i
[ | [ |
20 dB— + -20 r T
] | | |
| | / 1|
-30
] | |
____ - I -
B 50
CF 3.695 167 GHz. 1001 pts 0 MHz/ Span 60.0 MHz | | |CF 3 694 988 GHz 1001 pts. 0 MHz/ Span 60.0 MHz

2 Result Summar None |
Tl (Ref) 10.000 MHz 20.68 dBm
IxTotal 20.68 dBm

Ready

2 Result Summar None
T (Ref) 10,000 MHz 20.66 dBm
Tx Total 20.66 dBm

14:56:30 06.06.2024

Raady

TEL : 886-3-327-

3456

FAX . 886-3-328-4978

Page Number

1 A2 - 18 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set
Count 1000/1 000

- At

Ref Level 40.00 dBm
2048 = SWT

Offset 224545 = RBW 1 MHz

10ms = VBW 3 Mz _Mode Auto Sweep

s6L
Count 1000/1 00

- At 2048 ® SWT___10ms ® VBW 3 MHz _Mode Auto Sween
1 ACLR 1ACLR
Mfi] 1.4 dBm MI[I]  1126d8m
35778330 Gz 35747390 GH:
30 BT T
20d8
10 . = ] —1 L —
VY | / { \
: . - o +
| | / |
| I | |
| 1 /
B T t 10 f 1
| | |
| 20 diir t i\
| ] .
T T -30 7
\
| | / \
T - =] | | 40 dB————* —
50
CF 3.578.085 GHz 1001 pts .0 MHz/ Spon B0.0 MHz || [CF 3.577 37 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 20.38 dBm
Tx Total 20.88 dBm

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 20.85 dBm
Tx Total 20.85 dBm

sy (R 5 e

14:21:39 12.04.2004

Ready

64Q0AM

256QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40.00 dBm

Offset 22.45d8 = REW 1 MHz

6L
Count 1000/1 000

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | = Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep
1 ACLR I 1 ACLR 8
mfi] 1135 d8m) MI[I] 1118 dBm
35765530 Gz 357423680 GH:
£ Ho T
20 dB
i - . — |
/ / 7 )
{ i / { I/ 4
I / | f i \
/ . " o 1 i T
/ | J |
b T T 0 T I
| | | |
| ! |
T 20 dfinr t
| 'l | |
} i 30 -
[
e = ]| |40 e = ———
50
CF 3.577 206 GHz 1001 pis .0 MHz/ Span B0.0 MHa | | |(F 3577 208 GHz 1001 pis 0 MHz/ Span 80.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 20.84 dBm
Tx Total 20.84 dBm

2 Result Summa: None I
Tl (Ref] 10,000 MHz 20.75 dBm
Tx Total 20.75 dBm

O

o DR S

1043:06 12.04.2004

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2 - 19 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set
Count 1000/1 000

- At

Offset 224548 = RBW 1 MHz seL
10ms ® VBW 3 Mbz _ Made Auto Sweep Count 1000/1 00

Ref Level 40,00 dBm
2048 = SWT

saL
Count 10001000

Ref Level 40,00 dBrm
- A 20 dB & SWT

Offset 224505 = RBW 1 MHz
10ms = VBW 3 MHz _Mode Auto Sweep

- At 2048 ® SWT___10ms ® VBW 3 MHz _Mode Auto Sween
1 ACLR 1ACLR
MI)] 1219 dam| M dim
3632 5820 GHz| 38217130 GHz
30 BT T
20d8
10 — 7 :
/ / \ ] | ¥
/ / | f |/ \
+ g T U T i
| ! i ‘
|
| I |
B T -10 T
| \ | ‘
1 + 20 diir 1
{ |
T T -30 ‘! 1
Lo (S L] .
IR ¢ e L " 0 . et e s
50
CF 3.632 582 GHz 1001 pts 0 MHz/ Spon B0.0 MHz || [F 3.617 775 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
| T [Re) 10,000 Mz 21.72 dBm T (Ref) 10000 MHz 21.60 dBm |
Tx Total 21.72dBm Ix Total 21.60 dBm
R TN}
160016 16.00.2034 Leiiner ecez0a
B
6L

Reflevel 40.00d8m  Offset 22.45d8 = RBW 1 Mz
- At 206 ® SWT  10ms ® VBW 3 MHz _Made Auto Sweep
1ACLR

Count 1000/1 000
1R

1 ACLR 1
MI[1] 12,00 8| Mi[i]  1200d8m
36187570 6Hz 36335420 GHz
30 H T
20 d6
10 —— Y — e — e C -
! Vi f Iy
! \ \ / \/ 1
" ) I‘ ° ! 1
| \ / |
! T t -10 .
|
‘ ' | |
‘I 20 diinr J T
| |
| I L
| T 30 T
/ \ / \
| I . S ft N
_ — _
50

CF 3.618413 GHz 1001 pts. .0 MHz/ ‘Span 0.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 21.55 dBm
Tx Total 2155 dBm

CF 3.633 708 GHz 1001 pts. 0 MHz/ Span 80.0 MHz

2 Result Summa: None
Tl (Ref] 10,000 MHz 21.64 dBm
Tx Total 21.64 dBm

[

S

16:40:48 16.04.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 40.00dBm  OMfset 22,4545 = RBW | MHz
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2045 = SWT  10ms = VEW 3 Mz Mode Auto Sweep
1 ACLR 1ACLR
Mfi]  12.08d8m
36684710 GHz
30 BT T
20d8
10 - —— . . .
| \ [ V] \
/ \ / \/ \
‘ [ ¥ I ' I
| | \
B -10
i | ] |
| \ |
T 20 diir ;
] I
| 30 l ‘
| h T
50
CF 3.665 783 GHr 1001 pts 0 MHz/ Spon 80.0 MHz || [CF 3.672 863 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 21.74dBm
Tx Total 21.74 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 21.86 dBm
Tx Total 21.86 dBm

Ready

127242 17.00.2004

Ready

64Q0AM

256QAM

Ref Level 40,00 dBm

Offset 22,4545 = RBW 1 MHz

saL

Ref Level 40.00 dBm
- At 20dB & SWT

Offset 22

4548 @ RBW 1 MHz

6L

Count 1000/1 000

- At 20dB ® SWT  10ms ® VBW 3 MHz Mode Auto Sweep Count 100071 000 10ms ® VBW 3 MHz Made Auto Sweep
1 ACLR 1 1 ACLR 1R
i) am| Mi[i] 1205 dBm
36735860 GHz 35822170GH:
£ Ho T
20 d6
i e S ——~ - — —
! Wi \ ! VS
/ 1] \‘ N ‘f \ ".‘
I | | \
/ | /
. T T -10 t 4
| | | 1
| | | |
1 T 20 dinr f
| | I
!
i | o I i
S LS ot \
— Bl = S
50
CF 3.673 666 GHz 1001 pts. .0 MHz/ Span B0.0 MHa | | |(F 3 686 303 GHz 1001 pis 0 MHz/ Span 80.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 21.94 dBm
Tx Total 2154 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 21.68 dBm
Tx Total 21.68 dBm

Ready

1T 17,040,204

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 -210f 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Lowest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz saL

= sectry -
Reflevel 40.00dBm  Offset 22,4545 & RBW 1 Mz sal

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACR
W[ B M) 11.90 d8m|
3,567 550 G 3559510 GHz
30 e I
20 dbi
10 ~ _— N - =
f \ | \
[ 0 { T
] T I i
| 1 ,‘ |
B T 10 ‘ -
| | |
| I
I 20 diir i
| | |
— 4 — 30 I
- -40 —+ i
50
CF 3.56299 GHa 1001 pts 12.0 MHa/ n 120.0 MHz || |CF3.563 47 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summar None [2 Result Summa None
| Tl (Ref) 10000 Wiz 2141 ddm Tl (Ref) 10,000 MHz 21.46 dBm |
Tx Total 21.44 dBm T Total 146 dBm
sy R # "o sy -
11 03,06, 2034 ines ie06ame
Mult Spectru . ultiVie pectrur
Ref Level 40.00 dBm  Offset 22.45dB = RBW 1 MHz saL Ref Level 50.00 dBm  Offset 22.45d8 = RBW 1 MHz S6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1 Avg
M)} 11.80d8m| MI[I] 1169 dbm)
3,563,830 G 3,555 520 GHz
0 e T
20 dbis
" R
0 . — - —_———————
[ o/ \ ] VS \
| \f | B | I |
7 T T T
f d | ] v \I
I | !
B | T -10 | |
| ! | |
‘ i 20 dbimr | i
| ‘ | |
t 1 30 T [
o U ) L
— = = -40
50
CF 3.564 07 GHa 1001 pts 12.0 MHz/ Span 120.0 MH: | [ |CF3 556 04 GH 1001 pts. 2.0 MHz/ Span 120.0 MHz
2 Result Summa None FE Rasats SHm e
T (Ref) 10000 MHz 21.24d8m Tx1 (Ref) 10.000 Mz 21.39 dBm |
TaTotal 21.24 dBm Tx Total 21.39 dBm
T T

soaty R Fo naw

1L45:56 14.06.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

s6L

- At 208 ® SWT_ 10ms ® VBW 3 MKz Mode Auto Sweep e o) | =UA 2048 & ST 10ms  VBW 3 Mz Mode Auto Sweep Count 1000/1 000
1 ACR 1 1 ACLR
) o
3,608 800 Gtz
30 Hr HT
20 de
. 7 7 . — — i — — N
/ / | | I |
/ - : o : - .
v | I : |
I | 1
B -10
| . r T
|
1 ‘I 20 dBirr
| l\ |
| 1 |
-30
| \ J 1
I L i Lo I U —_
50
r3.000% GHc 1001 pts 12.0 MHa/ n 120.0 MHz || CF 3,608 68 GHz 1001 pts 12,0 M2/ Span 120.0 MHz

2 Result Summar None
Tacl Ref) 10,000 MHz 21.29dBm
Tx Total 21.29 dBm

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 21.47 dBm
Tx Total 21.47 dBm

Ready

1451:00 14.06.2024

e

Ready

64Q0AM

256QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

Reflevel 40.00d8m  Offset 22.45d8 = RBW 1 Mz

6L
Count 1000/1 000

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | = Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep
1ACR 1 1ACR ikm Avg
i) am| MI[T] 1166 dBm
3611 810 GHz| 3611560 GHz
£ Ho T
20 dbi
10 7 — — 7 YV SO R
| | / \/ \
{ | o |
f | f V |
1 |
2 b T -0 1 !
‘ '\
T % 20 dfinr 1 -
| | .
i 30 | !
| \ |
[ [\ | | S
|40 dBem——
50
CF 3.608 69 GHz 1001 pts. 12.0 MHa/ Span 120.0 MHa || [CF3.608 2 GHz 1001 pis 12.0 MHz/ Span 1200 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 21.27dBm
Tx Total 2127 dBm

2 Result Summa: None I
Tl (Ref] 10,000 MHz 21.17 dBm
Ix Total 21.17 dBm

Ready

16:51:49 14.06.2024

Ty

acaty &

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 - 23 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

- - ]
Ref Level 40.00 dBm

Offset 224548 = RBW 1 MHz seL

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR "
M) 1151 dam) M) 11.43 d8m|
3,648 860 G 3543030 GHz
30 BT T
20 dbi
10 T — 7 Vanm = — — +—
/ \ | |/
- - o - - |
| \ ( B \
| |
B ‘ - 10 " T
| | |
' % 20 diir 7 -
| |
1 0 | !
/ \ ] |
[ S o |
B I -
50
CF 3.64686 GHz 1001 pts 12.0 MHa/ Span 120.0 MHz || |CF 3.646 98 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summar None 2 Result Summa: None
| Telike 10.000 Mriz 21.28d8m Tl (Ref) 10,000 MHz 21.19 dBm |
Tx Total 21.28 dBm T Total 3118 dBm
[ I
1908536 14.06.2034 rstior te0s.a00e
MultiV Spectru . ultiVies Spectrur
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL Reflevel 50.00Bm  Offset 2205 d8 = REW 1 MHz 6L

None
Tl (Ref) 10,000 MHz 21.08 dBm
Tx Total 21.08 dBm

- A 2000 ® SNT  10ms = VBW 3 MHz Mode Auto Sweep Count 1000/1000 | * Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep Count 1000/1 000
1ACLR 1 1 ACLR i&m Avg
wifi) irn MI[l]  11.52d8m
3642190 GHz| 3,646 140 GHz
£ Ho T
20 dbi
— . .
0 = ——— — — ——
f \ { \/ \
| \ / | |
/ |
o
| | T T 1
| | |
B + T -10 {
|
| | |
i 20 dfinr 1 1
| |
f T 30 1 t
e — - ) L
— . _ —
50
CF 3.046 14 GHz 1001 pts. 12.0 MHa/ Span 120.0 MHa | | [(F 3 646 62 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summa 2 Result Summa: None.

Tl (Ref] 10,000 MHz 21.06 dBm
Ix Total 21.06 dBm

seady (I * "o

e

1Ti85:48 14.06.2004
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm  Offset 22,4548 = REW 1 MHz 6L

6L
Count 1000/1 000

RefLevel 4000 dBm  Offset 2245 dB & REW | MHz

- At 20dB & SWT 1Dms & VBW 3 MHz  Mode Auto Sweep Count1000/1000 | = At 2048 & SWT 10ms & VBW 3 MHz _Mode Auto Sweep
1 ACLR 1 IRCIR!
M Bm| M )
35852900 G 35918800 GHz
T w "
y 3
10 T
- ay / — — T |\
0 dbm—- yt 0 dinr— X
] v |
[ |
10 dBar 10 dny
| 1
20 dBfn t 0 ull. T
I ﬂ ! ‘.
-30 i 30 |‘
| . -
|40 e e — ——
50 dbs 50
CF 3.595 39 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz || |CF 3.595 19 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
| T [Ref) 10000 MHz 21.28 dBm Tal (Ref) 10.000 MHz 21.25 dBm |
Tx Total 2128 dBm Tx Total 21.25 dBm
O ey - 5
10530041 19.00.2024 isiamias 5 06 a0
o = [
T T EE RO T P RefLevel 4000 B Offset 22.45.08 ® REW 1V saL
- 2048 ® SWT 10ms ® VBW IMH: Mode Auto Sweep Count 10001000 | = Att 20dB ® SWT  10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR
i | MI[i]  12.63d8m
35977900 G 35970800 GHx
i m T
0 ==
i i e e e e
0 dbm— i 0 dbmr— if
{ |
10 10
| | |
| |
-20 dbir 20 diigr
| | I
30 dBf 30 B 4
|
. [ ‘.
— — |-10.a8 —
50 dbs 50
CF 3.595 19 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz | | CF 3.595 39 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tal (Ref) 10.000 MHz 21.30 dBm Tl (Ref) 10.000 Mtz 21.43 dBm
| Tx Total 2130 dBm I Tx Total 21.43 dBm
B ey - S U

19:29:56 15062024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm

RefLevel 4000 dBm  Offset 2245 dB & REW | MHz

Offset 22.45 a8 = RBW 1Mz sal
- At 20dB & SWT 1Dms & VBW 3 MHz  Mode Auto Sweep Count1000/1000 | = At 2048 & SWT 10ms & VBW 3 MHz _Mode Auto Sweep Courrt 1000/1000
1 ACLR 1 IRCIR!
MI[1I] 1241 dBm| [
36467700 Gz
T w "
= s
10 — \
0 dm— 0 dBr— i
/ I /
-10 -10 ‘
( |
20 diop ' 20 dBinr
I
|
30 di T 30 ..,J— !
| | | |
40 uB: = — | [werat = e
50 dbs 50
CF 3.64497 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | |CF 3.64537 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl [Ref) 10,000 MHz 2138 dBm Tixt (Ref) 10.000 Mtz 21.41 dBm |
Tx Tatal 21.38 dBm Tx Total 21.41 dBm
ey D 5D ray . SO
10:4320 19.06.2024 dooras 1505 202
e B o L
T e D O T T o Reflevel 5000 dBm  Offser 224508 = RBW 1 Mk saL
- 2048 ® SWT 10ms ® VBW IMH: Mode Auto Sweep Count 10001000 | = Att 20dB ® SWT  10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1000
1 ACLR
(i) = M dbm)
3,648 1700 GHz| 36470700 GHz
i m T
0 \ — -
, — .» \
0 dbm—t 1 0 T T
/ | |
10 - 10 B}
| | |
20 4o} ! 20 dopm
| l
| ] |
30 by + -30 dde T
|
/ \ / L
[=od — —— EL — ———————
50 dbs 50
CF 3.644 97 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz | | CF 3.645 47 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tal (Ref) 10.000 MHz 21.55 dBm Tl (Ref) 10.000 Mtz 21.47 dBm
| Tx Total 21.55 dBm I Tx Total 21.47 dBm
ey D D ey S U

20:18:57 19.06.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm

Reflevel 40.00d8m  Offset 22,458 & RBW 1 Mz £3

Offset 22.45 a8 = RBW 1Mz sal
- An 2008 ® SWT  10ms = VBW 3 Mk Mode Auto Sweep Count 1000/1000 [ = Att 3005 ® SWT__ 10ms ® VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 IRCIR!
M 3 dBm| M 1@43?;::"
3596 630 0 GHz S
i w "
10
) 1 - . ] —
0 dgm— ‘ o dter—
| | |
210 dBer] ! -10 dinf
| / |
| |
20 dBny L 20 dbi ".
! ' ' |
-30 t 30
| | | 1
/ \ ! !
[=oa — A0 —
50 dbs 50
CF 3.694 78 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | |CF 3.695 08 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Txl [Ref) 10,000 MHz 21.12dBm a1 (Ref) 10000 Mz 20.96 dBm
Tx Tatal 21.12 dBm Tx Total 20,96 dBm
waty D Rty NN S OO
20:28:04 19.06.2024 o005 05 2028
e u| - - L
T e D O T T o Reflevel 5000dBm  Offset 22.450B = RBW 1 MHz saL
- 2008 ® SWT  10ms ® VBW 3MH; Mode Auto Sweep Count 10001000 | = Att 208 ® SWT  10ms & VEW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR
i 3 dom M
36982800 Gz
i m T
0 I[
0 dbm— 1 o -
[ L | i
] | 1
10 dgay 10 dBimr
. . .‘ ‘|
20 dbip 20 dioy T
] |
|
30 d - 30 der
| | \
o L — =acaen - —
50 dbs 50
CF 3.695 08 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz | | [CF 3.694 78 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
Tal (Ref) 10.000 MHz 2053 dBm Tl (Ref) 10.000 Mtz 20.98 dBm
Tx Total 2093 dBm Tx Total 20.38 dBm
ety DN DD ey - S

20141142 19.06.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm  Offset 22,4548 = REW 1 MHz 6L

RefLevel 4000 dBm  Offset 2245 dB & REW | MHz

< an 2008 = SWT 10 = VOW 3 Wz Mods Aulo Sweep Count 10001000 | = Att 2040 @ SWT___10ms = VBW 3 MHz_Mode Auto Sweep Cont1 0071300
1 ACLR 1 1ACLR 1Rm Avg
il WAL 11,30 dBm
3s53m06H
3 538 000 Gz
i B i
0 —— — — —- — = —
{ \ { /
0 dbi H I o
T ‘.,
‘ I¥
10 b -10 i
| \ |
20 dBm + l 20 dBr i
J .
|
30 1 T a0 ]
{ L | L .
40 d8s S —{ | |40 = —
50 dbr 50
CF 3.597 64 GHz 1001 pts. 12.0 MHz/ Span 120.0 MHz | | |CF 3.598 23 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summar None 2 Result Summa: None I
Tl [Ref) 10,000 MHz 2139 dBm a1 (Ref) 10,000 Mtz 21.50 dBm
| T Total 2133 dBm | T Total 21:50 dBm
- Rty NN DI

15:35:50 21.06.2024

64QAM

256QAM

Ref Level 2000 dBm  Offset 22455 = REW 1 Mz £

Reflevel 40.00d8m  Offset 22.45dB & REW 1 MH: 6L
Count 1000/1 000

- A 2008 = SWT 10ms = VBW 3 MH; Mode Auto Sweep Count 1000/1000 30dB ® SWT  10ms ® VBW 3 MHz Mode Auto Sweep
WL 1240 dom " ssozetond
3,596 550 GHz - o
i m T
10 —— e ——— — ——— = =
{ \ \ / \/ |
0 dBm 4 - 0 T T 1
| | | \
10 T ‘I 10 T T
| | |
-20 dBm 20 dfinr t
i | I‘ |
5 J 20 " 1
40 dBiy — _ —| |0 ——
50 d 50
CF 3.596 79 GHz. 1001 pts. 12.0 MHz/ in 120.0 MHz | | [CF 3.596 2 GHz. 1001 pts 12.0 MH1/ Span 120.0 MHz
1001 pts Span 120.0 MHz |
2 Result Summar None 2 Result Summa: None I
Tal (Ref) 10.000 MHz 21.57 dBm Tl (Ref) 10.000 Mtz 21.58 dBm
| Ix Total 21.57 dBm I Tx Total 21.54 dBm
ety DN SOEDD ey S

15049:00 21.06.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm  Offset 22,4548 = REW 1 MHz

RefLevel 4000 dBm  Offset 2245 dB & REW | MHz

6L

sal
- A 2048 @ SWT  10ms ® VBW 3 MH: _Mode Aulo Sweep Count 1000/1000 [ = Att 2045 & SWT___10ms & VBW I MHz _Mode Auto Sweep Cout 1 000/1 000
1 ACLR 1 1ACLR
M) 2 dém| M1 dBm|
5 . 3637810 GHs
ssussachal| | ik
L
0 — — - - — = —
f A \ {
| |
0 dBim- ‘ 'L‘w 0 f -
| ' I
g -10
10 ! t T |
20 dBmr } 20 dfinr iy .
I | |
30 30
T T T
| { L
— o - - - = —
50 dbs 50
CF 3.64285 GHz 1001 pts. 12.0 MHz/ Span 120.0 MHz | | |CF 3.642 25 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz

2 Result Summar None 2 Result Summa: None
Txl [Ref) 10.000 MHz 21.58 dBm Tl (R 10,000 MH; 21.63 dBm
| Ty Total 2158 dBm I el i 2163 dBm

16:0ezas 21.08.2024 reiare 2t o6 a0me
| 8
RefLevel 20.00dBm  Offset 22.45 5 = RBW 1 MKz saL Reflevel 40.000Bm  Offset 224508 & RBW 1 MHz s6L
- At 2008 ® SWT  10ms ® VBW IMHz  Mode Auto Sweep Count 100071000 | ® At 2068 = SWT_ 10ms & VBW 3 MHz Mode Auto Sweep Count 1000/1000
1ACLR
mfi] 4 dom) Mi[l] 1234 dBm
3,541 290 G 3639020 6Hz
S T
L
10 — = . — — — =
{ | / \J |
0 dBm- r } 0 i i |
J \ | |
-10 1 - 10 |
| |
! |
20 dBm i 20 dier
| | \
* | T 30 dfim= L - S —
| L I
<10 —= —| |0
50 d 50
CF 3.64129 GHz 1001 pts. 12.0 MHz/ Span 120.0 MHz || |CF 3.640 94 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz

2 Result Summar None 2 Result Summa: None
Tal (Ref) 10.000 MHz 21.58 dBm Tl (Ref) 10.000 Mtz 21.75 dBm
| Tx Total 21.58 dBm I Tx Total 21.75 dBm

Rendy

16:56:29 21.06.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Highest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm  Offset 22,4548 = REW 1 MHz 6L

Reflevel 40.00d8m  Offset 22,458 & RBW 1 Mz £3

- an 208 = SWT_10ms = VBW 3 MH: _Mode Aulo Sweep Count 1000/1000 [ = Att 208 ® SWT__ 10ms = VBW 3 Mz Mode Auto Sweep Count 1000/1000
1 ACIR 1 1ACIR
W] 1178 dBm ) dBm)
3,683 050 GH: 3568220 642
T o i
10 ——— — —— — — =/ I
/ \ | \/ |
0 dbi } | | o t
v [ i |
I
-10 f \ 10 E
| | ]
| ‘ | w
20 dBar . T 20 dBir T
|
| |
. 1 0 I {
-0 40 -
50 db 50
CF 3.686 06 GHz 1001 pis 12.0 MHe/ Span 120.0 MHz || |7 3.686 54 GHz 001 pis 120 MHz/ Span 120.0 MHz
2 Result Summan None 2 Result Summa: None
| Tl [Ref) 10,000 MHz 21.36 dBm I a1 (Ref) "10.000 Mtz 21.39 dBm |
Tx Total 21.36 dBm T Total 2139 dBem
ceoty DR . ooy & Mo
1750338 21.06.2024 riosan 2106 20me
W o 8
Reflevel 2000dBm  Offset 22.45 B = RBW | MHz sal Reflevel 5000 Bm  Offset 22.45B  RBW 1 Mz 6l
- A 2048 ® SWT  10ms @ VBW 3 Mz Mode Auto Sweep Count 100071000 | ® At 2068 ® SWT _ 10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1000
1 ACLR m A
[T0) ™ MI[I] 1182 dBm
3,686 550 GH: 3,563 300 GHz
T 0 Eh
0 — | - ——— — e —
[ \ | f \/ \
| \J \ i \/ |
0 dén T +t T o f i L
/ ! | |
|
10 1 | 10 ‘I
| I
| | |
20 i i 20 diinr T t
| | 1
30 { 1 30 dBm— / L
] N B ]
—— a0
50 db 50
CF 3.685 94 GHz 1001 pts. 12.0 MHz/ Span 120.0 MHz || |CF 3.686 18 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
7 Result Summa None 2 Result Summa Wore
| Tl (Ref) 10,000 MHz 21.32 dBm j a1 (Ref) "10.000 Mtz 2133 0B
Ix Total 21.32 dBm e Total 5133 GBm
ety DN T oy

1752031 20062004
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / Lowest Channel / Conducted (dBm/10MHz)

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 4000dBm  Offset 224548 @ RBW 1 MHz sal
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
MI)] 1291 dém| M
3,625 500 G
30 BT T
20 dbi =
10 dBr — — — = | — —H— —H
1 i [ { | |
| I | B I I \
T T v
| ( \
b 10 L
I [
3 ‘ 20 8 | :
1 | 30 . ‘I
) (- I I (S
Se—— || e —
50
CF 3.623 14 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz || [CF3.5793 Gz 1001 pts 16.0 MHz/ Span 160.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 2263 d8m Tl (Ref) 10.000 MHz 2252 dBm |
Tx Total 22.63 dBm Ix Total 2252 dBm
Ry DN o U0 ity NN U0
030208 10.00.2024 shiaess 6062004
MultiV Spectrum . ultiVies Spectrur
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2040 & SWT  10ms @ VBW 3 Mz Mode Auto Sweep Count 100071000 | * Att 208 ® SWT_ 10ms ® VBW 3MHz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1R
M) B MI[I] 1271 dBm|
3627 820 Gl 3.562080 GHz
0 e T
20 dbis
todgef————— A4~ L - S S S S — SRS e i
| I | | If |
| \
Il |
I | o 4 T
| | J |
5 t -10 |
| | |
‘l‘ 20 dfirr |
; - ] L
S o e -
50
CF 3.62395 GHz 1001 pts. 16.0 MHa/ Span 160.0 MHz | | [(F 3 561 54 GHz 1001 pts. 16.0 MHz/ Span 160.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 2230 dBm Tx1 (Ref) 10,000 MHz 22.20 dBm |
T Total 2230 dBm Tx Total 2220 dim
ooty e weacy R o o
uns2:1e 10,0022 gsia7i20 16.04.3024
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